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Fig. 5. Testing result at Nebama.

2-1 wmEBREOFE

HHUBOMBREZFBLTY Y vy THRHRE>CWS
BEREHEINF~LE T o5 TH5. ZhBBHRED
BAETEBS LY o THAOMIOFLESh 2Dt
HoEgvREEInG.
2.2 HoBAEBIETSHE

1% B0 7Y » THASEHMYBARZ B S ADEBED
EOLDLTPHNEVPETHA-LTEHE, 2HEHOITRAAR
DEESY o THERBPECEVWI ST E2HETH 5.
SEOERTRIDOSY v T H 33— LCHEEAELY =
FUrvokErERLE. ZhitlbE2 15kg/m? ciEo
TASL, BYRBELZREDL, SILE it Mtk
ZEL, Yo 7 h -0 BMITRBEESHECH .

Fig. | CRLAEBIIIVERERY R OLBERY
¥k, Fig. 40X 52k, XYV o Fa—-%4E
BB R=ZAERNNE A3 2 Bbho
.

4. MIBRBER
WHR R, 7

Y g S ﬂ/\~®7§§%m}§’@%§bf*m )

RREKOBEOITH 5.
41 REERER
Big: S. 40. 1. 30~2. 9 7 BFELAEHE
Wi, WH: W, Nf: 13~22, REB%K: FSPI
0%, #TRALEX: 12m, FTABEWK: =7y 1°51t
Fig. SClRBETOERERYTT. ZOE» 51l
L L3N EOYREBEZICLTTILOT, bbb 5
AMBOARZ Y4558 » THEASEECHELS L
T e S,
42 FREBRER
HEg: S. 40. 7, 6~7, 17  $HB7i: TR HHREE
WE: BRE NE: 11~39 =Ea4%: FSPIS0 #
FIAREX: 10m FTRA#EHK: D-22 F 4 ¥ v =

FREROBEDEFCEVHDECHERRORG L

T2k, MARIIN TR EERBECHERS
h. -
43 FURINEERE R

Hig: S. 41. 1, 3~2, 5 $Hr: fTHWMEIIRK

LE WHE: BROME N{E: 10~60 REBRAKH:
FSPIA 21 #

HWERERIOWREBTHIEL, zmmﬁuwwfﬂ
ELTHRAARZREREZ —2DO S L — 7 L LR
EEELE L. TOHR, BEARLOBATERS
Uz7ﬁu—klOM§%E%&mL#%®mﬂﬁﬂw
E¥CFEH 30% HEHL k.

5. & =l

MERIREBEAEOZ LW BT AL HAI, Bk
SHEAICLT, LFERAARMEELTRE2THSY v 7
RICWBHEhAL. THUBHRALOESY v 7HTHERRE
EhTKkERSY » FHBHLAY, FIRAREHLELS.
CDOHMERELTYY v THICHHE %mwxobféz
DOFEERELZRALERETE2HLER, BBOBELSD
%~w%ﬁH¢ﬁwﬂﬁ&H$@ﬁf?a,kvﬁﬁ%
DB EHHEDOK.

(219) SMOEHhEELCHIEFTRERAS

DEER
(TERMOFENIR ST 2% —1)
BY&E, TRIH
EKRE - IBET— - TEE4AE - OFF)I1EEE
Effect of Surface Roughness on the Fatigue
Strength of Steels
(On the fatigue strength of tool steels— I )
Kingo KiyoNaca, Motokazu Urano
Ryosei Aco and Toshio AKuTAGAwWA
1. & B
—RICLEBHRrVHAMEICR L CBEoR WD
®WE HgC 50~60 »2@BEHCETEREEOF
—~ZBEBT AL, BRACTELRL TV 5. SHE
REBEEMICET2EILETOTF -2~ gL, Eh
RBROBMBEBUTILDEEIRELC [P0

— 84 —



